

Test Report

No.: SZTYR080714212/TS

Date: AUG 29, 2008

Page 1 of 5

ZURU INC.
1301, INTERNATIONAL TRADE CENTRE,
#3002 RENMIN S. ROAD, SHENZHEN

The following samples were submitted and identified by/on behalf of the client as:

Sample Description : TOOBEEZ BRIGHT COLORED BUILDING TOY KITS

Detail of Sample : PLAY SET INCLUDING: 2 PIECES OF FABRIC, 4 PLASTIC TUBES, 5 PLASTIC SPHERES, A FABRIC BAG. 2 SHEETS OF INSTRUCTIONS.

Sample Quantity : 4 PCS + 7 WET PAINTS

Country of Destination : USA

Labeled Age Grading : NOT STATED

Requested Age Grading : 3+

Age Group Applied in Testing : OVER 3 YEARS

Sample Receiving Date : JUL 23, 2008

1ST Resubmitted Sample Date : AUG 11, 2008

2ND Resubmitted Sample Date : AUG 22, 2008


Testing Period : JUL 23, 2008 TO AUG 29, 2008

TEST REQUESTED : For compliance with the test requirement of ASTM F963-07 ^{e1} Standard Consumer Safety Specification on Toy Safety.

RESULTS : Details please refer to next page.

CONCLUSION : The submitted samples comply with the requested test requirements.

Signed for and on behalf of
SGS-CSTC Ltd.



Zhang Wei, Merry
Sr. Section Head

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at <http://www.sgs.com/terms.and.conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full with the prior approval of the Company.

Test Report

No.: SZTYR080714212/TS

Date: AUG 29, 2008

Page 2 of 5

ASTM F963 - 07 ^{e1}

AS SPECIFIED IN ASTM F963-07 ^{e1} STANDARD CONSUMER SAFETY SPECIFICATION ON TOYS SAFETY.

Clause	Description	Result
4.	<u>Safety Requirements</u>	
4.1	Material Quality **	Pass
4.2	Flammability Test	Pass
4.3	Toxicology	(See Note 1)
4.3.5	Paint & Similar Surface-coating Material	Pass
4.7	Accessible Edges	(See Note 2)
4.9	Accessible Points	Pass
4.11	Nails & Fasteners	Pass
4.12	Packaging Film	Pass
4.16	Confined Spaces	Pass
4.35	Balls	Pass
7.	<u>Producer's Markings</u>	
7.1	Producer's Markings	Pass
8.	<u>Test Method</u>	
8.5	Normal Use Testing	Pass
8.7	Impact Test	Pass
8.8	Torque Test	Pass
8.9	Tension Test	Pass

**Visual Examination

Note 1 :

Flammability Test (Clause 4.2)
Flammability Test on Solid

Sample	Burning Rate (inch/sec)	Limit (inch/sec)
TOOBEEZ BRIGHT COLORED BUILDING TOY KITS	DNI	0.1

- DNI = Did Not Ignite

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at <http://www.sgs.com/terms.and.conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without prior approval of the Company.



SZL 1356537

Flammability Test on Textile Materials

Samples	Burning Time (second)												Classification
	As Received						After Washing						
	1	2	3	4	5	Ave.	1	2	3	4	5	Ave.	
Red fabric with coating	DNI	DNI	DNI	DNI	DNI	-----	-----	-----	-----	-----	-----	-----	Class 1
	6	7	8	9	10		6	7	8	9	10		
	DNI	DNI	DNI	DNI	DNI		-----	-----	-----	-----	-----		
Blue fabric with coating	1	2	3	4	5	Ave.	1	2	3	4	5	Ave.	Class 1
	DNI	DNI	DNI	DNI	DNI	-----	-----	-----	-----	-----	-----	-----	
	6	7	8	9	10		6	7	8	9	10		
DNI	DNI	DNI	DNI	DNI	-----		-----	-----	-----	-----			
White fabric with coating	1	2	3	4	5	Ave.	1	2	3	4	5	Ave.	Class 1
	DNI	DNI	DNI	DNI	DNI	-----	-----	-----	-----	-----	-----	-----	
	6	7	8	9	10		6	7	8	9	10		
DNI	DNI	DNI	DNI	DNI	-----		-----	-----	-----	-----			

Classification :

Class 1 : Normal Flammability

- DNI = Did Not Ignite

Note 2 :

Paint & Similar Surface-coating Material (Clause 4.3.5)

ASTM F963-07^{e1} - Heavy Metals Analysis : Total Lead (Clause 4.3.5.1)

TOTAL LEAD CONTENT - SAMPLES WERE DIGESTED IN NITRIC ACID (1+1) AND CONCENTRATED HYDROCHLORIC ACID BY MICROWAVE DIGESTION SYSTEM.

ANALYSIS WAS PERFORMED BY ATOMIC ABSORPTION SPECTROMETER.

Specimen	1	2	3	4	5	6	7	limit
Total Lead	< 20	< 20	< 20	< 20	103	< 20	< 20	600 mg/kg

Specimen Description:

- | | |
|-----------------------|---------------------|
| 1. Black wet paint | 5. Blue wet paint |
| 2. Dk. grey wet paint | 6. Green wet paint |
| 3. Dull red wet paint | 7. Yellow wet paint |
| 4. Red wet paint | |

- < = Less than
- Results shown are of the total weight of dry sample.

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at <http://www.sgs.com/terms.and.conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full with the prior approval of the Company.



SZL 1356538

Test Report

No.: SZTYR080714212/TS

Date: AUG 29, 2008

Page 4 of 5

ASTM F963-07^{e1} - Heavy Metals Analysis : Soluble Heavy Metal (Clause 4.3.5.2)

SOLUBLE HEAVY METALS CONTENTS - SAMPLES WERE EXTRACTED BY DILUTE HYDROCHLORIC ACID IN ACCORDANCE WITH ASTM F963-07^{e1} (CLAUSE 8.3). ANALYSIS WAS PERFORMED BY INDUCTIVELY COUPLED PLASMA ATOMIC EMISSION SPECTROMETER.

Element	1	2	3	4	5	6	7	Limit
Soluble Lead (Pb)	< 5	< 5	< 5	< 5	< 5	< 5	< 5	90 mg/kg
Soluble Antimony (Sb)	< 5	< 5	< 5	< 5	< 5	< 5	< 5	60 mg/kg
Soluble Arsenic (As)	< 5	< 5	< 5	< 5	< 5	< 5	< 5	25 mg/kg
Soluble Barium (Ba)	< 10	64	149	< 10	10	11	< 10	1000 mg/kg
Soluble Cadmium (Cd)	< 5	< 5	< 5	< 5	< 5	< 5	< 5	75 mg/kg
Soluble Chromium (Cr)	< 5	< 5	< 5	< 5	< 5	< 5	< 5	60 mg/kg
Soluble Mercury (Hg)	<6.7	<6.7	<6.7	<6.7	<6.7	<6.7	<6.7	60 mg/kg
Soluble Selenium (Se)	< 10	< 10	< 10	< 10	< 10	< 10	< 10	500 mg/kg

Mass of trace amount of sample 4# = 78.9mg, 6# = 76.5mg, 7# = 39.9mg

Specimen Description:

1. Black coating on fabric (Word & pattern)
2. Dk. grey coating on fabric (Word & pattern)
3. Dull red coating on fabric (Word & pattern)
4. Red coating on fabric (Word & pattern)
5. Blue coating on fabric (Word & pattern)
6. Green coating on fabric (Word & pattern)
7. Yellow coating on fabric (Word & pattern)

- < = Less than
- Results of soluble elements shown are of the adjusted analytical results.
- Total Lead content was based on submitted wet paints and soluble heavy metals content were based on coatings scraped from the submitted samples.

N.B. : - Only applicable clauses were shown.

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full with the prior approval of the Company.



SZL 1356539

Test Report

No.: SZTYR080714212/TS

Date: AUG 29, 2008

Page 5 of 5

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full with the prior approval of the Company.